http://www.parsun.com.cn |I(S$PA=I)I.II'I

Bl

SR
PARTSCATALOGUE

M BRES NHLEF B R
SUZHOU PARSUN POWER MACHINE CO.,LTD



B ¢
CONTENTS

R — — — — — — — — — — = = — = = — = - - — - — — - 1~2
BRACKET — — — 1~
BEEE — — — — — — — — — — — — — — — — — — — — — — —3~4
STEERING — — — . 3y
AEKEREK — — — — — — — — — — — — — — — — — — — — — —5~6
UPPER CASING — — — . 5§
RE~- — — — — — — — — — — — — — — — — — — — — — — — = 7
BOTTOM COWLING — — — — . g
BHELE — — — — — — — — — — — — — — — — — — — — — — —8~9
CONTROL SYSTEM — — — — . . §~9
ATRERKBHZSE — — — — — — — — — — — — — — — — — — — 10~ 12
LOWER CASING & DRIVE ~ — _ _ _ 10~12
Ry - = = = = — — = — — — — — — — — — — — — — — — — 13
ELECTRICAL  —— — — 13
#*RAEE — — — — — — — — — — — — — — — — — — — — — — — 14~15
INTAKE 1415
Atk — — — — — — — — — — — — — — — — — — - - — — — — 16~17
CYLINDER HEAD _ — _ _ 16 ~17
MELEE — — — — — — — — — — — — — — — — — — — — — — — 18
CRANKSHAFT & PISTON — — — — _ _ _ _ 13
s - — - — - — — - - — — — — — — — — — — — — — — —19~20
CRANKCASE — — . 19 ~ 20
o - - - - - - - - — — — — — — — — — — — — — — — 21
CAMSHAFT & VALVE — — _— _ _ _ _ _ _ 21
W — — — — = = — = — = — — — — — — — — — — — — = 22
INNBR FULE TANK — — — — Y
MarsE — — — — — — — — — — — — — — — — — — — — — — — 23~24
FUBL SYSTEM — — — — — — _ _ _ 23~ 24
B — — — — — — — — — — — — — — — — — — — — — — — —25~126
STARTRR — — — — — — — — — — — — — — — — — — — — — — — 25~ 26
WEAF — - — = — — = — — — — — — — — — — — — — — — —27~128
TOP COWLING ASSY — — _— _ _ _ _ _ _ _ 27~ 28
frhmEEg - - — - — - - — — — — — — — — — — — — — — — — 29 ~ 30
CARBURETOR ASSY — — — _— _ _ _ _ _ _ 99~30
IR - — - - - - - - — — — — — — — — — — — — — — - 31
OUTER FUBL TANK — — — _ _ _ _ _ _ _ o 3
AfrkER@GEF) - — — — — — — — — — — — — — — — — — — — - 32~ 33
CYLINDER HEAD ASSY REPATE KIT) — — — — — — — — — — — — . —30~133
Rk &k EEE) — — — — — — — — — — — — — — — — — — — — 34~ 36
ENGINE ASSY (REPARE KIT) — — — — — — — — . . 34~ 36
MEI@gEs) — — = = = = = = = — = — — — — — — — — — — — 37~38
APPENDIX 1(REPATE KIT) - — — — — — — . 37 ~ 38
MR2BEF) — — — — — — — — — — — — — — — — — — — — — — 39~ 40

APPENDIX 2 (REPARE KIT) — — — — — — — —39~40

FHEFAEEX - — — — — — — — — — — — — — — — — — — — — — I~
PARTS CATALOGUE INDEX _ _— — _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ 1~



PAGE 1 OF 40

FoA(F5A) =Mt

AL

&

BRACKET

PARTS NAME:




F6A(FSA) EfEFM PAGE 2 OF 40
RHELt: | HE
PARTS NAME: | BRACKET
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE  |RfES EAR () EEARED $2 &
I [15-01010003 REME NYLON GASKET )
2 [R6-01010101 Wy EE COVER, ROTARY BRACKET 1
3 (6B/197.1-6 THE 6 VASHER 6 10
4 |6B/T5783-M6x35 AR N6x3S BOLT M6x35 6
5 [F2.6-01050100 YEFRAL LOCKED HANDLE ASSY 1
6 [F2.6-01050002 Fgus COMPRESS SPRING |
T |6B/T96-6 K H6 BIG WASHER 6 3
8 |IB/T9740. 16 B AR Mo OILER Me )
9 [r5-01010004 FAERE UPPER ABSORBER |
10 |Fe-01010001 IR I SEAT, ROTARY BRACKET !
11 {15-01010100 LV vt LOCKED BLOCK ASSY )
12 [F4-01000003 e NYLON WASHER )
13 [F4-01010000 RUHR (B) At CLAMP BRACKET ASSY(RIGHT) | 1
14 |GB/T5782-M8x140 AR N8x140 BOLT M8x140 |
15 [6B/T3782-M6x130 FAER N6x130 BOLT Méx130 |
16 [F8-01010001 Bl TUBE, BOLT 1
17 (1501010005 THEH LOVER ABSORBER 1
18 |GB/T5783-M6x12 A AERE Moxl) BOLT Mgx12 4
19 [T3-01010007 HEUAE (%) TREST SPRING (RIGHT) 1
20 |T35-01010006 SEHAE (£) WREST SPRING (LEFT) 1
2 (15-01010300 RS R LOCKED HOOK ASSY, TILT 1
22 1501010002 TERAE TREST SPRING, BRACKET 1
23 (1501010400 AR R A SUPPORT ASST 1
2 [P4-01030103 ES 73 HANDLE SHEATH !
25 |F8-01010105 TEEEM PRESS PLATE 1
26 |F8-01010103 TEREEME BUSHING, BRACKET )
21 |F4-01020000 kEAR (£) 4% CLAMP BRACKET ASSY (LEFD) 1
28 [P4-01010004 R R ER CLAMP HANDLE, STERN )
29 [F4-01010005 S R ] RIVET, CLAMP HANDLE )
300 |F4-01010002 L EE Y Y CLAMP SCREW )
30 [P4-01010003 B RE A CLAVP PAD )
3 |6B/T6170-M6 AR Mo NUT Mo 1
33 |cB/T889. 18 RSB &M Ao ZEEMS |LOCKING NUT 8 |
34 [F4-01000002 LB R PLATE, THO HOLE 1
35 [F8-01010200 AR AL THRUST ROD ASSY 1
3 [P4-01050002 kW% CONICAL SPRING 1




FoA(FSA) EfEFH

PAGE 3 OF 40

TARAR:

PARTS NAME:

STEERING




F6A (FS4) FtFt PAGE 4 OF 40
ERELR | BZ4
PARTS NAME: | STEERING
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5858 |E44%2 AR (B R4 GEX) %8 &
I |F4-01090300 ERFRAREAHL STEERING HANDLE ASSY 1
) |6B/T820-M5x25 48 T L ATMSXDS SCREW M3X25 |
3 |6B/T91-1. 6X12 Fros. 641 COTTER PIN 1. 6X12 1
4 [P4-01090003 B EREE B SL FRICTION, STEERING HANDLE 1
S [re-01020100 AITIFAK LEVER, THROTTLE I
6 |T15-01020002 TAITAFE M FIXED PLATE 1
7 |cB/T818-M512 TR AN SCREW M5X12 )
§  [0B/T848-10 NAE L SMALL WASHER 10 )
9 |F4-01090007 EERE SPRING 1
10 [F4-01090006 LS BUSHING 1
11 |F6-01020001 LR STRERING HANDLE 1
12 [cB/T899-M6x14 AR RK B A Mox 14 STUD BOLT M6X14 2
13 [F4-01090200 R A A BOLT, FRICTION ADJUSTING I
14 [F6-01000002 B £ COVER 1
15 [F6-01000001 I FRHE B BUSHING, STEERING HANDLE )
16 [F6-01000003 CHER i STEERING HANDLE COVER ASSY | 1
17 [0B/T889. 1-M6 TR AR S 4 S8 B M6 [LOCKING NUT M6 )
18 [F25-05000016 RAE £ CLAP |
19 [F6-01020200 i TREAH THROTTLE CABLE ASSY )
20 [F6-04000022 TR EE R R FIXATION PLATE, ACCELEROGRAPH | 1
1 [F6-04000024 AT EE A PULLEY, PASSIVITY 1
2 [F6-04000023 B AR PULLEY, DRIVE 1
13 [F6-04000025 AT A BUSHING 1
24 |0B/T96-6 K4 BIG WASHER 6 |
25 [6B/T5783-6X35 VL L0 R BOLT M6X35 1
2% [6B/197.1-6 TR WASHER 6 1
27 [6B/T5783-46X10 xRN0 BOLT M6X10 1
2% [F15-07000016 B EFE L JOINT, ACCELEROGRAPH CONTROL | 1
29 [F6-04000027 154 LINK ROD, ACCELEROGRAPH CONTROL| 1
30 [F6-04000028 E IR RUBBER (AP 1




PAGE 5 OF 40

FoA(FSA) EHFH

ZAEER:

==
HR | =5
Bl | S
K| o=
| &
x| =

PARTS NAME:




F6A (FSA) EfEFM PAGE 6 OF 40
FURAR | KLEEEK
PARTS NAME: | UPPER CASING
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5858 |E44%2 AR () R4 GEX) Y8 &

1 [r6-00000001 KAHLE & GASKET, ENGINE 1
) [P6-02000003 Ko RE RUBBER SLEEVE, 0IL OUTLET |
3 |F6-02000004 BEER PRESSING PLATE 1
4 (oB/T97.1-6 THE6 WASHER 6 10
5 |cB/T5783-N6X14 A A MeN14 BOLT MeX14 1
6 [F4-00000001 20 L4 99X6. SX10 HOLLOW PIN @9X6. 5X10 2
T |6B/TS782-M6X40 K AERN6X40 BOLT M6X40 ;
8 [F4-02040002 TH% K RUBBER SEAL 1
9 |F6-02000001L FAEN (K) VATER PIPE (L) 1

F6-020000018 HAEL () WATER PIPE (5) 1
10 [F4-02000011 FHHEHE SEAL, SHIFT ROD 1
11 [F4-02000012 KB BRIk RUBBER PLUG, UPPER CASING 1
12 |6B/T5782-M6X50 A ERN6K50 BOLT M6X30 4
13 |F4-020000024 KEREREEE COPPER BUSH, UPPER CASING |
14 [F6-02000100 K ERERRASF UPPER CASING ASSY 1
15 |15-00000001 BT S HOLLOW PIN ¢7. 5 1
16 |75-00000002 B EAIAH09. 5 HOLLOW PIN @9, 5 |
17 |6B/7893.1-22 AR B 0L CRICLIP 22 |
18 T5-02010001 Bk EXTENSION 1
19 [15-02010000 B XA EXTENSION ASSY !
20 |T5-02010002 Rahiit BUSHING, DRIVE SHAFT i
21 F2. 6-03020003L R B E RUBBER BUSHING 1
221502000008 XE SRR ORIENTED PLARTE, WATER PIPE | 1
23 |B/T818-M5X10 T A LEAISK0 SCREW MoX10 )




[}

FoA (F54) RAFH

PAGE 7 OF 40

RAMLH | KE
PARTS NAME: | BOTTON COVLING

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
585 |3H5S AR (B0 B4R ) e it
I [Pa-01090401 JEELTA% STOPER, HANG ROPE ASSY 1
) [T40-01020101 AEF XA ENGINE STOP SWITCH ASSY 1
3 [F6-05000001 KE BOTTOM COWLING |
4 |F4-05000102 RAEE PLUG, RUBBER 1
5 |GB/T818-M4K12 TF A LA SCREW M4X12 1
6 [F4-05000101 W & KNOP, OIL SWITCH 1
7 [F6-05000100 ip ik 0IL SWITCH ASSY 1
8 [F15-00000006 % (14106112 PIN 96X1) 1
9 B/197.1-6 T4 E6 VASHER 6 5
10 [cB/T818-M6X12 T A AL ATNOX 1D SCREW M6X12 1
11 |oB/T5783-M6X20 7~ A AM6X20 BOLT M6X20 4
12 (B/T6170-M8 aik il NUT M8 )
13 [F4-05000023 T E 41 B4l LOCKING HOOK 1
14 |cB/1818-M5x16 T F A LEATMSH16 SCREW M5x16 1
13 (6B/197.1-5 T4ES WASHER § 1
16 [F4-05000020 JEG Pk SEAT, LOCKING HOOK 1
17 |cB/7889. 1415 IR A B S~ A4 ZEENS [LOCKING NUT NS 1
18 |F4-05000013-2 TGUED (OVER, RUBBER 1
19 [Pg-05000009 FE HANDLE I
20 [6B/197.1-8 THES VASHER 8 )
2 [F25-01010303 N A X0 BOLT M8X20 )




FoA(FSA) Mt

PAGE § OF 40

TARAR:

EHAS

PARTS NAME:

CONTROL ~ SYSTEM




F6A (F54) Tt PAGE 9 OF 40
FURAR: | EHZS
PARTS NAME: | CONTROL SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5858 |E44%2 AR (B R4 GEX) Y8 &
I |Fe-02000005-1 THERE COVER |
) [F6-02000005 TR HANDLE, GEAR SHIFT 1
3 |B/T820-5%20 + L EATNK0 SCREW M5X20 1
4 [F4-02010000-B LY S SHAFT, GEAR SHIFT 1
S |TISB2401-PY 0 % 5P 0 RING )
6 |6B/T308-8 A%S BALL 8 1
7 [P4-02000003 TR E SPRING, GEAR 1
8 [cB/T3783-M5K25 7 R RMSKLS BOLT M523 1
9 |cB/T97.1-5 TAES VASHER § )
10 |6B/T91-1. 6X12 T o441, 6X12 PIN, COTTER 1. 6X12 1
11 |F4-02000006 TRERIR LEVER, SHIFT ROD 1
12 |F6-02000002 THER ROD, SHIFT 1
13 |GB/T5783-M6X20 X AERNEN20 BOLT M6X20 1
14 |F4-00000005 K4E BIG WASHER |
15 [F2. 6-00000001 ARG FF 2 | CONNECTOR, SHIFT ROD "4 1
16 [F2. 6-00000002 TAEFESED CONNECTOR, SHIFT ROD "B 1




PAGE 10 OF 40

FoA(F5A) K+

IR =
W& =
R =
22
o2l I
= =
M2 | en
M | S
B =
= =
| =3
e =1
I AMH
| =
| oy

| Sl
HE | =
| A




FoA(F54) ZHFM

PAGE 11 OF 40

FUELR: | ATEERREH LS
PARTS NAME:  |LOWER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE  |RfES EAR () EEARED $2 &

1 [F6-03000000L AT RERERER (L) LOVER CASING ASSY (L) 1 L
F6-030000008 AT RERIRER () LOVER CASING ASSY (S) 1 S

) [F6-03000100(L) B st (L) DRIVE SHAFT ASSY (L) 1 L
F6-03000100(9) Btk () DRIVE SHAFT ASSY(S) 1 S

3 |15-03000009 o8 fr 4 DOVEL PIN, IMPELLER 1

4 [15-03000003 MR PINION 1

5 [15-03000013 KEFHEA SEAL A, ATER PIPE )

6 [15-03000012 #A%D WATER PIPE B 1

7 |15-03000014 KE 1B SEAL B, WATER PIPE 1

8 |0B/T5782-M6x45 A AER Moxds BOLT M6x4S 4

9 |6B/T97.1-6 T4REo WASHER 6 g

10 [Fe-03000001 KRFR WATER PONP 1

11 [F6-03000002 KEAR INNER SHELL, WATER PUMP |

12 1503000300 KA 8 IMPELLER, VATER  PUMP |

13 [F6-03000003 SR UPPER GASKET, OUTER PLATE |

14 |15-03000007 SR OUTER PLATE |

15 {T5-03000006 ST S LOVER GASKET, OUTER PLATE |

16 [F25-04000007 T 04x10 PIN 94x10 2

17 {15-03000201 KRE VATER PUMP SEAT 1

18 [F6-03000200(L) TS AL L) CAM ASSY, SHIFT ROD(L) 1 L
F6-03000200(S) THEBHAE©) CAM ASSY, SHIFT ROD(S) I S

19

20 [JISB2401 P16 ORI 15, 8x2.4 0-RING 15. 8x2. 4 1

71 |T5-03000020 ThERHE ORIENTED BUSHING, SHIFT ROD | 1

2 [15-03000022 GHETHED SEAL B, ORIENTED BUSHING |

23 [15-03000023 FHEHER PLATE, ORIENTED BUSHING |

24 |6B/T5783-M6x16 A AER Moxl6 BOLT M6x16 )

25 |15-03000202 R i 3 0IL SEAL, VATER PUMP SEAT 1

26 |T5-03000004-1 R ® 0. 10m SHIM 0. 10mn
T5-03000004-2 B f 0. 15m SHIM 0. 15mm

27 [15-03000005 AR5 5t GASKET, VATER PUMP SEAT |

18 [TALdLz et NEEDLE BEARING 1

29 [75-03000700 KT RER B4 LOVER CASING ASSY |

30 [75-00000001 B0 EHA DT, 5x10 HOLLOW PIN @7, 5x10 |

31 |6B/T861. 1-6 Wi E 4B LOCK WASHER 6 |

3 |15-03000017 PNGEA ANODE 1

33 |73-00000002 B0 ERA DY, 5x10 HOLLOW PIN @9, 5x10 |

34 |6B/197.1-8 T4 8 WASHER 8 1

35 |B/T5782-M8x40 A AER N8xd0 BOLT M8x40 1 S
(B/T5782-)8x167 ANAER N8x16] BOLT M8x167 1 L

36 [F4-03000023 BRIk 4 PLUG, OIL HOSE )

37 [F4-03000024 AR A GASKET )

38 |6B/T5782-M6x43 NS Noxds BOLT M6x45 1 S




FoA(F5A) K+t

PAGE 12 OF 40

B4R | ATEERKEHES
PARTS NAME: | LOVER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |2iRE EAR () AR GED) $2 &
(B/T5782-M6x172 A AER Mox172 BOLT Mox172 1 L
39 |GB/T820-M6x20 TR L BAT M6x20 SCREW M6x20 1
40 [T5-03000016 #kn WATER INLET 1
g |6B/T276-6004 FhREA 6004 BEARING 6004 1
4 |F8-04000002-1 EAHERERE 0. 10m SHIN 0. 10mm
F§-04000002-2 EAESERE (. 15m SHIN 0. 15mm
43 {15-03010000 EAE 844 FORVARD GEAR ASSY 1
44 {T5-03000404 BABH PIN, CLUTCH |
45 |T5-03000400 B R 1 SHAFT ASST, PROPELLER |
46 [oB/1879.1-3.5x08  |EREEEMEEA 3508 [PIN 3.5x28 1
47 {15-03000403 NWELE CLUTCH, DOG 1
18 [15-03000402 BARBYE SPRING, CLUTCH 1
49 |T5-03000401 ikt SHAFT, PROPELLER 1
50 [T35-03000013 ElEh g s WASHER, REVERSE GEAR 1
51 {15-03000600 EEER g ks REVERSE GEAR ASSY |
53 [15-03000500 ATREREEAH COVER ASSY, LOVER CASING |
53 |6B/T276-6002 W k446002 BEARING 6002 1
54 [TASOP404 31050 0% E 50x3.1 0-RING 1
55 [F8-04040004 B R % B 51 15x08x10 0IL SEAL |
56 [15-03000501 KTRERKE COVER, LOVER CASING |
ST |6B/T5783-M6x20 A AER Mox20 BOLT M6x20 )
58 [T5-03000800 Bkt CUSHION ASSY, PROPELLER SHAFT| 1
59 |F6=03010000 kAt 3-7.8"x9" PROPELLER ASST 3-7.8"x9" |
F5-03030000 ERREAE 3-7.8"x8" PROPELLER ASSY 3-7.8"x8" !
60 |6B/T96-10 A%E 10 WASHER 10 |
61 [FL5-06000016 T R NOTCH NUT 1
62 |0B/T91-3. 2x18 Fo# 63, 2x18 PIN, COTTER 3. 2x18 |




FoA(F54) EfFH

PAGE 13 OF 40

TARAR:

15

PARTS NAME:

ELECTRICAL

SN PART NO. DESCRIPTION DESCRIPTION (] REVARKS
2858 |RH%S AR () EHARED % 4it
1 |F8-05000024 THhER NUT, FLYWHELL 1
) |T15-04000011 THhiE WAHSER, FLYWHELL 1
3 |F6-040000294 RaHE PULLEY, STANTER 1
4 |F6-04000500 T FLYVHELL ASSY |
S |F4-04000019 ek KEY 1
6 |GB/T5783-M6X25 7~ A 1RMOXDS BOLT M6X25 )
7 |6B/T97.1-6 T4HE¢ VASHER 6 6
8 |F6-04000400 EEE A% TGNITION COIL ASSY 1
9 [NGK CReHSA KILE SPARK PLUG 1
10 [F6-040007004 TR FLYWHEEL ASSY 1
11 [F6-040008004 L4 B A STATOR ASSY 1 LIGHTING COIL
12 [GB/T5783-M6X30 A AERNEN30 BOLT M6X30 3
13 [F15-07060001 i B4 RECTIFIER & REGULATOR ASSY | 1 LIGHTING COIL
14 |6B/T5783-H6X12 BN BOLT MoX12 1




FoA (F5Y) kA

PAGE 14 OF 40

FHMAE | #524
PARTS NAME: | INTAKE

U=y 4
i--,l

o
»&&'3{?&&&?3?" S
ALK

<R
A




FoA (F54) FfFit PAGE 15 OF 40
FHHAR: | #5244
PARTS NAME: INTAKE
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5858 |E44%2 AR () R4 GEX) Y8 &
1 |F6-05000200 BRI TR A AIR CHOKE HANDLE ASSY 1
) [P4-04110003 HEBHE PLUG, INTAKE SILENCE 1
3 |Pe-04000200 HAHE A INTAKE SILENCE ASSY 1
4 |6B/T70. 1-)6X85 W% f R RNGXSS BOLT M6X8S )
5 |F6-04000014 BRI PRESSING PLATE 1
6 |6B/T97.1-5 THES WASHER S 1
T |6B/TS783-M5K10 A AERNEL0 BOLT NSX10 |
8§  |6B/T39-M5 7 EHS SQUARE NUT M3 1
9 |6B/T35I-3LSKLS [HAMTEIVE 0 RING 1
10 |F6-04000012 1o B 5 A GASKET, CARBURETOR )
11 [F6-04000013 BT S GASKET, CARBURETOR 1
12 [F6-04000011 HERE MANIFOLD, INTAKE 1
13 [F6-04000010 HEHETHE GASKET, INTAKE MANIFOLD 1
14 [F6-04000302 E#E 2 JACKET, RETURN OIL PIPE 1
15 |F6-04000301 ] 14 ¢5X0101420 PIPE, RETURN 01L 1
16 [F6=04000019 Il 4 Bp6X@11X85 PIPE "B" RETURN 0IL 1
17 [F4-04000030 W% F&B CLIP "B, FUEL PIPE )




FoA(F54) EHFH

PAGE 16 OF 40

TARAR:

ALk

PARTS NAME:

CYLINDER HEAD




FoA (F54) FFit PAGE 17 OF 40
MR | ARk
PARTS NAME: | CYLINDER HEAD
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
sBeE  |[EH4S AR () R4 GEX) Y8 &
I |B/T3783-M6X20 7~ A RIEN20 BOLT MgX20 8
) [6B/T97.1-6 T4REo VASHER 6 10
3o |F4-04070000 TREEAMN THERMOSTAT COVER ASSY |
4 [P4-04070001 TREE COVER, THERMOSTAT 1
5 F4-04010102 5% NOZZLE 1
6 |F4-04000011 TEEEE Y GASKET, THEMOSTAT COVER 1
7 [F4-04070003 TEEERM ANODE, THEMOSTAT COVER 1
8§ [cB/T818-M5K5 TR KRN SCREW M5X25 1
9 |F15-07000031 TEE (S60) THEMOSTAT (S60) 1
10 [F6-04000009 B4 WIRE, LEAD 1
11 [F6-04000020 ] 7 95X@101250 PIPE, RETURN WATER 1
12 |T36-04000023 b+ CLAVP 1
13 |F6-04000004 hyE COVER, CYLINDER HEAD 1
14 |F6-04000005 HLERHE SEAL RING 1
15 |F4-04000034 Shkap BOLT, CYLINDER HEAD 4
16 |F6-04050100 A kA CYLINDER HEAD ASSY 1
17 [F4-04000003 20 T4 @10X8. 4X14 HOLLOW PIN @10X8. 4X14 2
18 |Fe-04000002 kg A4 GASKET, CYLINDER HEAD 1
19 [P6-04000021 B S4B WIRE, LEAD 1
200 |GB/T5783-M6x12 7~ A Mox12 BOLT Méx12 2




FoA (F30) 5

PAGE 18 OF 40

TUMER: | mw b EE
PARTS NAME: | CRANKSHAFT & PISTON

SN. PART N0, DESCRIPTION DESCRIPTION QY RENARKS
2B5H  |E4%2 AR (B R4 GEX) 8 &t

1 [F6-04000100 4 1 CRANK ASSY 1

) |P4-04000004 BLRER WASHER 1

3 |F6-04020100 s Zigils ROD, CONNECTING 1

4 [F6-04020004 EEEFE CIRCLIP )

S |Fe-04020003 EEH PIN, PISTON 1

6 F6-04020001 EE PISTON 1

7 [F6-0402000 G AT PISTON RING ASSY 1




PAGE 19 OF 40

FOA(FSA) At

th e

CRANK CASE

AL

PARTS NAME:




F6A (FS4) Tt PAGE 20 OF 40
FHEAS | hRE
PARTS NAME: | CRANKCASE
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |2iRE EAR () AR GED) %8 &
1 [F4-04010004 A 25x40x5 0IL SEAL |
) [Fe-04010100 R A CRANK CASE ASSY 1
3 [F8-05000700 R GAS NIPPLE ASSY 1
4 [F4-04000036 WRMmEA PLUG WITH DIPSTICK ASSY |
S [P4-04000007 FRIE PLUG WITH DIPSTICK !
6 [F4-04000008 yiEAER:E 0-RING |
7 |F6-04000001 HaEERE A1 COMPLEX GASKET, CRANKCASE 1
8 [F6-04010004 Ebit 0IL BAFFLE PLATE |
9 |GB/TS783-M5x10 A AER M3x10 BOLT NSx10 )
10 NTN 6205C3 YR 4 4 620503 BEARING 6205C3 1
11 [F4-04000003 ROEfH ¢ 10x8. 4x14 HOLLOW PIN ¢ 10x8. 4x14 )
12 [F6-04040100 bt 24 COVER, CRANK CASE |
13 [F4-04010102 B GAS NIPPLE |
14 [P4-04000006 Mg T o4 WASHER )
15 |GB/T5783-8x14 ANEER Mexl4 BOLT N8x14 |
16 |6B/T97.1-6 T4E 6 WASHER 6 13
17 |T6-05000021 AL M6xS0 BOLT M6x50 10
18 [F15-04000005 1 VATER NIPPLE 1
19 [F6-04080000 Eap OIL SEAL SHELL ASSY 1
20 [F2. 6-04010001 BEm (B) 20x30x7 0IL SEAL 20x30x7 |
21 [F6-04080001 Bt b ks 10 10107 OIL SEAL 10. 1x21x7 )
22 [F4-04060002 0 E830. 5x01. 8 0 RING ¢3). 5x61.8 |
23 [F4-04060001 ED AN SHELL, OIL SEAL |
4 |6B/197.1-8 THE § WASHER 8 |
25 |GB/T5783-M8x20 A AER M8x20 BOLT M8x20 |
26 [F6-04040002 MBENET INNER ROTOR, OIL PUMP 1
2T [F6-04040003 MHRMET OUTER ROTOR, OIL PUMP |
28 [F6-04040004 WREM COVER BOARD, 0IL PUMP |
29 |GB/T818-Mex10 TR LER Moxl0 BOLT M6x10 )
30 [F6-04040006 WRER STRAINER, OIL PUMP i
3 [P6-04040007 WREE SPRING, OIL PUMP |
3 [F6-04040005 HRE GASKET, OIL PUMP |
33 [F6-04040008 R COVER, OIL PUMP 1
34 |GB/T5783-M6x35 AR Mox3s BOLT N6x35 3
35 [F6-04040009 i@k Y BOLT |




FoA(FSA) EfEFH

PAGE 21 OF 40

AL

M8 &

PARTS NAME:

CAMSHAFT & VALVE

SN PART 0. DESCRIPTION DESCRIPTION Qv REVARKS
SEEH |RB4S AR R AR GED $ 8 i

I [F6-04030000 hEe s CAMSHAFT ASSY 1

2 166F-000001 A1 LIFTER, VALVE 1

3 |F6-04000003 Al ROD, VALVE PUSH )

4 [F6-04050004 AR PLATE, PUSH ROD 1

S |166F-010008 BEEH BOLT, ROCKER 4R )

6 [166F-010009 5E ARM, VALVE ROCKER )

7 |166F-010010 BER PIVOT, ROCKER ARM P

8 [166F-010011 4t % EM6X0. 75 LOCKNUT M6X0. 75 )

9 F8-05030007 A4 CLAMP, VALVE 4

10 |F8-05030006 AEELE SEAT, VALVE SPRING )

11 [P6-04050003 ANE% SPRING, VALVE )

12 |166F-010003 AlTiE 0IL SEAL, VALVE )

13 [P4-04080007 BlEL4E WASHER, VALVE SPRING p

14 [F6-04050002 #AI DOOR, EXHAUST 1

15 [F6-04050001 #AI] DOOR, INTAKE 1




FoA(F5A) EHF#

PAGE 22 OF 40

RIEATR | WREE
PARTS NAME: | TNNER FUEL TANK

8
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5HEEH | EHES EHAH (FX) R4 5 GEX) HE &

1 |F4-04120001-4 ik TANK 1

2 [F4-04120100 AR TANK COVER ASSY 1

3| T5-04000015 w0 REE ABSORBER, TANK 1

4| B/T5783-M6x25 K RRNG X 25 BOLT M6X25 |

5 |F4-04120002 WA B DAMPER , TANK 3

6 |F4-04120003 REZHE BUSH , DAMPER 3

7 [F4-05000010 HEEEA CLIP ,0IL PIPE "A" )

g |F6-05000003 Wi ReT PIPE , FUEL "F" |

9 |F4-04120005 WA STRAINER , TANK |

10 |CB/T97.1-6 T4Eo WASHER 6 1




FoA(FSA) ZEFH

PAGE 23 OF 40

TARAR:

Kb A%

PARTS NAME:

FUEL




FoA (FSA) EfEF M PAGE 24 OF 40
R4 | BEZ4
PARTS NAME: | FUEL
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
sBeE  |[EH4S AR N EZHARER) Y8 &
1 |F6-05000006 S SRR RUBBER COVER 1
) [P4-05000200 W E Bk AL FUEL PIPE TIE-IN ASSY 1
3 |6B/T97.1-6 T4HEo VASHER 6 3
4 (B/T5783-M6X25 7~ A HM6XDS BOLT M6X25 3
S |F4-04000030 % KB CLIP "B", FUEL PIPE 14
6 [F6-05000002 e AEE FUEL PIPE "E' 1
7 [F4-05000007 % FUEL PIPE (" 3
8 [F15-05000011 B2} PIPE, JOINT 3 1
9 [F6-05010000 Fohm A MANUAL PUMP ASSY 1
10 [F4-05000300 R B FUEL FILTER ASSY 1
11 |F6-04000017 HBEC @5XB10X60 FUEL PIPE "C" @5X@10X60 )
12 |F6-04000600 | PIPE, JOINT 3 )
13 |F6-04000018 ED 9. SXPTH240 FUEL PIPE "D" @). SX@7X240 | 1
14 [F6-04000016 JRHED ). SXBTE500 FUEL PIPE "B" #2.5K@7X500 | 1
15 [F4-04090000 W R A FUEL PUMP ASSY 1
16 [F4-04090009 Bl REE 0 RING |
17 |6B/T93-6 BELES SPRING VASHER 6 )
18 [16-03000002 Mg g PIPE 1
19 |GB/T823-H4K25 AN LB ATMAXDS SCREW , SMALL PAN HEAD M4X25 | ¢
20 [F4-04090003 Wi E £ COVER , FUEL PUMP 1
0 [F4-04090004 tRE DIAPHRAGM , TOP 1
20 [F4-040901004 iR 7 FUEL PUMP SHELL 1
23 |F4-040900014 D VALVE "B’ 1
24 [F4-040900024 S VALVE "A" 1
25 [F4-040900034 R RIS LIMITING BLOCK, SEPTUM 1
26 |GB/T819. 2-M35 +F T AT MBS SCREW  M3XS )
27 |F4-04090100 BEA% DIAPHRAGH ASSY 1
28 |6B/T309-3X12 R5T3N12 ROLLER NEEDLE @3X12 1
29 |F4-04090008 EEEg SPRING , DIAPHRAGH 1
30 |F4-04090001 W SEAT , FUEL PUMP 1
3 {6B/T6170-M4 I NUT 4 4
3 [F4-04090007 HEBE SPRING , PLUNGER 1
33 [F4-04090006 £E PLUNGER 1




FoA(F5A) =Mt

PAGE 25 OF 40

AL

RpEAN

PARTS NAME:

STARTER ASSY




FoA (FSA) B3 PAGE 26 OF 40
FHRAR | EANBAH
PARTS NAME: | STARTER ASSY
S PART 0. DESCRIPTION DESCRIPTION Qv REVARKS
5EEE |44 AR (EX) R4 R D) e it
1 |F6-05000010 o BN E TIGHTWIRE, DETENT 1
2 |PF6-040700004 R BAMK STARTER ASSY 1
3 [F6-04070001 R BIT CASING, STARTER 1
4 [Fa-04130009 W% DETENT 1
s [F4-04130010 HopEns WREST SPRING, DETENT 1
6 |6B/T5783-6x20 7 K620 BOLT M6x20 |
7 |6B/197.1-6 THEG VASHER 6 3
§  |0B/T5783-M6x35 AR N33 BOLT M6x35 )
g [F4-04130013 HpBEE MEATUS, START ROPE 1
10 [F6-04070003 HARES ABSORBER, RUBBER ]
11 |Pd-04130100 RpFRAH STARTER HADLE ASSY 1
17 |F4-04130011 BORAL G4 531 80n WIRE, STARTER ]
13 [F4-04130014 A B WASHER, THRUST {
14 [F4-04130003 WHEE SPRING, VOLUTE ]
15 [P6-040700044 Aah WHELL, START-UP 1
16 [F8-05050007 T SPRING, DRIVE )
17 [F8-05050006 i PAVL, DRIVE )
18 |F8-05050009 HAEREE SPRING, PLATE |
19 |F8-05050008 RAEMR PLATE, PRELL 1
20 [P6-040700064 R ERE BOLT, STARTER |




FoA(F5A) =Mt

PAGE 27 OF 40

AL

B4 H

PARTS NAME:

TOP COVLING ASSY

i:::%::::iggéééégg/ _
; %%i§>/ﬁ\\§§§§;®
15\ / - 7>




FoA (F54) FtFHt PAGE 28 OF 40
TakLH | REAR
PARTS NAME: | TOP CONLING ASSY
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
BEE | FHEE AR (EX) R4 GE) §e it
1 [F6-06000000 T 2 44 TOP CONLING ASSY 1
) [F6-06000004 MEZ COVER, TOP COVLING 1
3 |F8-08000006 1l 6 MARK 6 1 P4
F4-08000005 S MARK 5 1 F5A
4 [F15-12000001 Ny LEFT MARK, TOP COWLING 1
s [P13-12000002 MEA TR RIGHT MARK, TOP COWLING 1
6 [F6-06000001 ME TOP COWLING 1
7 |6B/T97.1-5 T4E 5 VASHER § 4
g [cB/T818-M5x14 i LA x4 SCREW, PAN HEAD M5x14 )
9 {T36-06000003 [z FRONT POTHOOK !
10 |6B/T6170-\5 NAEE N NUT S )
11 |GB/T5783-M6x20 FAER M6x20 BOLT M6x20 4
12 |6B/197.1- T4HE¢ VASHER 6 4
13 [F6-06000002 e SEAL 1
14 [P4-08000019 1 MARK 19 1
15 |F6-08000000-6 AT STICKER FOR GHP 1 R4
F6-08000000-5 AERIES STICKER FOR SHP 1 B4




FoA(FSA) ZHFH

PAGE 29 OF 40

TARAR:

i &

PARTS NAME:

CARBURETOR ASSY




FoA (F54) Ff Tt PAGE 30 OF 40
FUEAR | HBEA
PARTS NAME: | CARBURETOR ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5858 |E44%2 AR (B R4 GEX) Y8 &
I |F6-04060000 T & & CARBURETOR ASSY 1
) |F6-04060006 BB SCREW, AIR ADJUSTING |
3 |F6-04060007 SEBAHE SPRING 1
4 |cB/T818-M3K6 A LEATIOKG SCREW H3X6 2
5 |eB/1933 HELED SPRING WASHER 3 3
6 |F6-04060008 AREED APRON, ACCELRATOR 1
7 |GB/T818-44K8 o HE A L ATMANS SCREW M4X8 |
8§  [F6-04060100 i [TEAT A1 ACCELERATOR BAR ASSY 1
9 |F6-04060002 BHi% SPRING, SWING LINK 1
10 |GB/T818-M38 + 35 LA SCREW M3X8 1
11 |F6-04060003 Biite BUSHING 1
12 |F6-04060004 EE2E WASHER, NYLON 1
13 |F6-04060005 BAEM PRESSING PLATE 1
14 |6B/T896-4 FoREd CIRCLIP 4 1
15 |F6-04060013 FAREE JET, AIR ADJUSTING 1
16 [Fg-04060011 A WA SCREW, MIXTURE 1
17 |F6-04060012 BALEBEAEE SPRING 1
18 |F6-04060009 R A7 APRON, AIR CHOKE 1
19 [F6-04060010 FELRL TR o 3 BLOCK, AIR CHOKE 1
20 [F6-04060016 HTH PIN, FLOAT 1
M [F6-04060014 iR NEEDLE VALVE 1
1 |F6-04060017 b MAIN NOZILE 1
23 [Fe-04060018 I MAIN JET 1
4 [F6-04060015 BT FLOAT 1
25 |P6-04060020 W E A SEAL RING I
26 [F6-04060021 k4T SCREW, DRAIN 1
27 |6B/193-4 BEAEY SPRING WASHER ¢ )
28 [6B/T818-M4K12 TR LML SCREW M4X12 )
29 [F6-04060019 AR AR BODY, 0IL CUP 1




FOA(FSN) ZEEH

PAGE 31 OF 40

ZHEET:

shmge (10L/9L)

PARTS NAME:

OUTER FUEL TANK (12L/9L)

PART X0. DESCRIPTION DESCRIPTION QrY REMARKS
£ REAH () ARG m i
F15-09000000 e LR 0IL TUBE ASSY

F8-10000000 YLl FUEL TANK ASSY

F15-10010000 WE LA COVER ASSY, FUEL TANK

(B/T818-M5x18 T L ATNSx18 SCREW , PAN HEAD M5x18

(8/197.1-5 THES VASHER 5

F15-10020000 HETER OLEOMETER ASSY

F15-10000003 Gk GASKET

F15-10000002 WHE STRAINER

F8-10000001 A Ak FUEL TANK (12)
F6-07010001 s Ak FUEL TANK (9L)
F15-09020000 Wb kat (1) FUEL LINE CONVECTOR (ENGINE 108, FEVALE

F15-09000003 % B CLAMP B

F15-09000001 WA (010506102080 ) FUEL LINE A (#10x$6x2080)

F15-09030000 FmRAH PRIMER BULB ASSY

F15-09000002 B (910x06x850) FUEL LINE B(#10x96x850)

F13-09010000

Mg XA (#)

FUEL LINE CORNECTOR (FUEL TANK SIDE, FEVALE)




FoA(FSA) R+ PAGE 32 OF 40

TARAR:

BABE )

PARTS NAME:

CYLINDER HEAD ASSY (REPARE KIT)




FOA(FSA) REEEH | Pace 33 OF 40
FARAR Kb bR pe)
PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
2B5H  |E4%2 AR (B R4 GEX) %8 &
I [F6-04050000 EHEER CYLINDER HEAD ASSY 1
2 |6B/T5783-M6x20 AR N6x20 BOLT M6x20 3
3 |6B/T97.1-6 T WASHER 6 3
4 |F4-04070000 TREEAH THERMOSTAT COVER ASSY 1
S [F4-04070001 TiEEE COVER, THERMOSTAT 1
6 |F4-04010102 E% GAS NOZZLE 1
7 [F4-04000011 TEEEE Y GASKET, THEMOSTAT COVER 1
§  |F4-04070003 TEEERA ANODE, THEMOSTAT COVER 1
9 |6B/T818-M5x25 TR KR M5x0S SCREW M5x25 1
10 [F15-07000031 TEE (S60) THEMOSTAT (S60) 1
11 |F6-04050100 Al f CYLINDER HEAD SUBASSEMBLY | 1
12 [F6-04050002 #4517 EXHAUST VALVE 1
13 [F6-04050001 #AI INTAKE VALVE 1
14 [F4-04080007 AITE44H WASHER, VALVE SPRING )
15 |166F-010003 Al 0IL SEAL, VALVE )
16 |F6-04050003 ANE% SPRING, VALVE )
17 |F8-05030006 AEZEE SEAT, VALVE SPRING )
18 [F8-05030007 A4 £ CLAMP, VALVE 4
19 |F6-04050004 REK PLATE, PUSH ROD 1
20 |166F-010009 5% ROCKER ARM, VALVE )
2 |166F-010008 BEAN BOLT, ROCKER ARM )
2 [166F-010010 RERE PIVOT, ROCKER AR ) ONE SET
23 |166F-010011 9t R EN6x0. 75 LOCKNUT M6x0. 75 )




PAGE 34 OF 40

FoA(F5A) Mt

ENGINE ASSY (REPARE KIT)

Kol kA (BEfF)

PARTS NAME:

AL




FoA(F5A) =Mt

PAGE 35 OF 40

FHELR (KA AE (BEE)
PARTS NAME:  |ENGINE ASSY (REPARE KIT)
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |2iRE EAR () AR GED) %8 &
1 [Fe-04000000 beir il ENGINE ASSY 1
) [P4-04010004 B 25%40x5 0IL SEAL 1
3 [F6-04010100 A 1 CRANK CASE ASSY 1
4 [F8-05000700 Bk GAS NIPPLE ASSY 1
5 [F4-04000036 W R E A PLUG WITH DIPSTICK ASSY |
6 [P4-04000007 FRIE PLUG WITH DIPSTICK 1
7 [F4-04000008 yiEAER:E 0-RING 1
8 [Fe-04000001 B hRE A1 COMPLEX GASKET, CRANKCASE 1
9 [Fe-04010004 B 0IL BAFFLE PLATE 1
10 {6B/T5783-M5x10 KA Msxl BOLT N5x10 !
11 [520503 T 3k A4 620503 BEARING 6205C3 !
12 [F6-04030000 8RR 21 CAMSHAFT ASSY 1
13 [F4-04000003 BRQEAH §10x8. 4x14 HOLLOW PIN ¢ 10x8. 4x14 )
14 [F6-04040100 B A COVER, CRANK CASE ]
15 [F4-04010102 B GAS NIPPLE 1
16 |F4-04000006 Ho b o 24 WASHER )
17 |6B/T5783-M8x14 AR M8yl BOLT N8x14 1
18 |B/T97.1-6 THE § WASHER 6 13
19 |T6-05000021 B AFER MxS0 BOLT M6x50 10
20 [F15-04000003 Ko VATER NIPPLE l
2 [F6-04080000 e OIL SEAL SHELL ASSY 1
27 [F2. 6-04010001 dEm (3) 20x30x7 0IL SEAL 20x30x7 1
23 |F6-04080001 Btk b 10, 1217 0IL SEAL 10. 1x21x7 )
24 [FA-04060002 0 E830. 5x01. 8 0 RING 93, 5x61.8 1
25 [F4-04060001 EED AN SHELL, OIL SEAL 1
2% |6B/197.1-8 THE 8 WASHER 8 1
27 |GB/TS783-M8x20 A AER M8x20 BOLT M8x20 1
28 [F6-04040002 MBENET INNER ROTOR, OIL PUMP 1
29 [F6-04040003 MHRMET OUTER ROTOR, OIL PUMP 1
30 [F6-04040004 WREM COVER BOARD, OIL PUMP 1
3 |6B/T818-Mex10 TR LA N6x10 BOLT Méx10 !
3 [Fe-04040006 it R IE P STRAINER, OIL PUMP 1
33 [F6-04040007 HRHE SPRING, 0IL PUMP l
34 [F6-04040003 R H GASKET, 0IL PUMP 1
35 |F6-04040008 WERE COVER, OIL PUMP 1
3 |0B/T5783-M6x35 AR Nox3s BOLT M6x35 3
37 |F6-04040009 Hlrk BOLT 1
3 [F6-04000100 a4 CRANK ASSY |
39 [F4-04000004 KEREH WASHER 1
40 [F6-04020100 EfA% ROD, CONNECTING |
41 [F6-04020001 EE PISTON 1
42 |F6-04020004 EEHFE CIRCLIP )
43 |F6-04020003 EEH PIN, PISTON 1




FoA(F5A) =Mt

PAGE 36 OF 40

FHELA |RATKAE (BEE)
PARTS NAME:  [ENGINE ASSY (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBER  |RisE EHLH () FEARED e 4 bit
44 [FE-04020002 EERAH PISTON RING ASSY 1




FoA (F34) 4 F 1t PAGE 37 OF 40

AL

ReET (B

PARTS NAME:

APPENDIX I (REPAIR KIT)

o? IR "%
il %
o

<

I"I o




FoA (F5A) 505 5 ft

PAGE 38 OF 40

FoELA (T (BEE)
PARTS NAME:  |APPENDIX I (REPAIR KIT)
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |R445 EAR () AR GED) $2 &
1 [r6-00000001 K554 GASKET, BNGINE !
) [P2. 6-03020003L B ehRe RUBBER BUSHING 1
3 {T5-02010002 Basite BUSHING, DRIVE SHAFT |
4 {15-03000013 HE 312N SEAL A, WATER PIPE )
5 (1503000014 KE F1EB SEAL B, ATER PIPE 1
6 [F6-03000002 KEAR INNER SHELL, WATER PUMP |
7 |T5-03000300 KRB IMPELLER, WATER  PUMP 1
§  [F6-03000003 SRR H GASKET, OUTER PLATE |
9 |15-03000007 SR OUTER PLATE |
10 [15-03000006 INE Y GASKET, OUTER PLATE |
11 {15-03000022 FHEEHED SEAL B, ORIENTED BUSHING 1
12 [IISB2401 P16 ELMETHEN SEAL A, ORIENTED BUSHING 1
13 [15-03000202 AR 3 OIL SEAL, WATER PUMP SEAT 1
14 {15-03000005 KREF 54 GASKET, WATER PUMP SEAT 1
15 [15-03000017 NG ANODE |
16 [F4-03000024 iR GASKET )
17 |TASOR404 31-050 OWE 50x3.1 0-RING 1
18 |F8-04040004 ¥ 3 2 Bl 1 15x08x10 0IL SEAL 1
19 [F4-02040002 IHRKE RUBBER SEAL 1




FoA(FS4) E T PAGE 39 OF 40

FREA |WET (RS

PARTS NAME:  |APPENDIX I (REPAIR KIT)

0
/d@//”\
\\\ %QK/\T\;&T\ /?}
S [ !
b i ‘$ /
(P13 | i it . o
| éﬁff‘z S Qi R Ji}H "

é Ly
1 ‘ f@}i
© Y

o =
=1,
~ 7
) \/\// i ‘/
I
\\A\\\‘/j// Q\KJ/

(e \K\h\\ !
Wl

._~
o~
/7R




FoA(F5A) it

PAGE 40 OF 40

FHMAR T (BEY)

PARTS NAME: ~ [APPENDIX II (REPAIR KIT)

SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |2iRE EAR () AR GED) %8 &

I |oB/T3452-31.5x1.8  |[HAMEEIVE 0-RING 1

2 [F6-04000012 1o B 5 A4 GASKET, CARBURETOR )

3 [Fe-04000013 b B85 GASKET, CARBURETOR !

4 |F6-04000010 FANEEHE GASKET, INTAKE MANIFOLD 1

5 [Fa-04000011 TEEEEHE GASKET, THEMOSTAT COVER 1

6 [F6-04000005 X EXHE SEAL RING !

T (F6-04000002 kg A GASKET, CYLINDER HEAD 1

8 [F4-04010004 B A 25x40x5 0IL SEAL 1

9 |F4-04090009 M RO B 0-RING 1

10 [F6-04000001 BRERE At COMPLEX GASKET, CRANKCASE 1

11 [F4-04000008 Mz EwE 0-RING |

12 [P4-04000006 HO B 3 2t WASHER )

13 [F6-04040005 WRE A GASKET, 0IL PUMP |

14 [F2. 6-04010001 thshiEE (B) 20x30x7 0IL SEAL 20x30x7 1

15 [F6-04080001 Rapt ik 10, 1217 0IL SEAL 10.8x21x7 )

16 [F4-04060002 JEAT % £ E 030, 5x01. 8 SEAL 932. 5x@1.8 ]




FOA(FSA) M [meziorm

FAA | BMBER

PARTS NAME:  [PARTS CATALOGUE INDEX
FHRE n&/F% R T&/F5 KT n&/fF5
PART N. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
166F-000001 -1 F4-01090200 4-13 F4-04120005 22-9
166F-010003 21-12 F4-01090300 4-1 F4-04120100 21-)
166F-010008 21-6 F4-01090401 7-1 F4-04130005 26-14
166F-010009 21-5 F4-020000024 6-13 F4-04130009 264
166F-010010 1-7 F4-02000003 9-7 F4-04130010 26-5
166F-010011 21-8 F4-02000006 9-11 F4-04130011 26-12
F15-00000006 1-8 F4-02000011 6-10 F4-04130013 26-9
F15-04000005 20-18 F4-02000012 6-11 F4-04130014 26-13
F15-05000011 24-8 F4-02010000-B 9-4 F4-04130100 26-11
F15-06000016 12-61 F4-02040002 6-8 F4-05000007 24-1
F15-07000016 4-18 F4-03000023 11-36 F4-05000010 22-T
F15-07000031 17-9 F4-03000024 11-37 F4-05000013-2 1-18
F15-07060001 13-13 F4-04000003 17-17 F4-05000020 1-16
F15-09000000 31-1 F4-04000003 20-11 F4-05000023 1-13
F15-09000001 31-12 F4-04000004 18-2 F4-05000101 7-6
F15-09000002 31-14 F4-04000006 20-14 F4-05000102 74
F15-09000003 31-11 F4-04000007 20-5 F4-05000200 24-1
F15-09010000 31-15 F4-04000008 20-6 F4-05000300 24-10
F15-09020000 31-10 F4-04000011 17-6 F4-08000005 28-3
F15-09030000 31-13 F4-04000019 13-5 F4-08000019 28-14
F15-10000002 31-8 F4-04000030 15-17 F5-03030000 12-59
F15-10000003 31-7 F4-04000030 24-5 F6-00000001 6-1
F15-10010000 31-3 F4-04000034 17-15 F6-01000001 4-15
F15-10020000 31-6 F4-04000036 20-4 F6-01000002 4-14
F15-12000001 28-4 F4-04010004 20-1 F6-01000003 4-16
F15-12000002 28-5 F4-04010102 17-5 F6-01010001 2-10
F2.6-00000001 9-15 F4-04010102 20-13 F6-01010101 2-)
F2.6-00000002 9-16 F4-04060001 20-23 F6-01020001 11
F2.6-01050002 1-6 F4-04060002 20-12 F6-01020100 4-5
F2.6-01050100 2-5 F4-04070000 17-3 F6-01020200 4-19
F2.6-03020003L 6-21 F4-04070001 174 F6-02000001L 6-9
F2. 6-04010001 20-20 F4-04070003 17-7 F6-02000001S 6-9
F25-01010303 -1 F4-04080007 21-13 F6-02000002 9-12
F25-04000007 11-16 F4-04090000 24-15 F6-02000003 6-2
F25-05000016 4-18 F4-04090001 24-30 F6-02000004 6-3
F4-00000001 6-6 F4-04090001A 24-13 F6-02000005 9-
F4-00000005 9-14 F4-040900024 24-4 F6-02000005-1 9-1
F4-01000002 2-34 F4-04090003 24-20 F6-02000100 6-14
F4-01000003 2-12 F4-04090003A 24-15 F6-03000000L 11-1
F4-01010000 2-13 F4-04090004 24-11 F6-030000008 11-1
F4-01010002 2-30 F4-04090006 24-33 F6-03000001 11-10
F4-01010003 2-31 F4-04090007 24-3) F6-03000002 11-11
F4-01010004 2-18 F4-04090008 24-29 F6-03000003 11-13
F4-01010005 2-19 F4-04090009 24-16 F6-03000100(L) 11-2
F4-01020000 - F4-04090100 24-17 F6-03000100(S) 11-2
F4-01030103 - F4-040901004 24-22 F6-03000200(L) 11-18
F4-01050002 1-36 F4-04110003 15-1 F6-03000200(S) 11-18
F4-01090003 44 F4-04120001-A 221 F6-03010000 12-39
F4-01090006 4-10 F4-04120002 21-5 F6-04000001 20-7
F4-01090007 4-9 F4-04120003 22-6 F6-04000002 17-18




FOA(FSA) M [mezuorm

FHELR: | RHREE

PARTS NAME: |PARTS CATALOGUE INDEX
RS n&/ k5 FHKS 4Ik% SRS A5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/N.
F6-04000003 21-3 F6-04050003 2-11 F8-01010105 -5
F6-04000004 17-13 F6-04050004 24 F8-01010200 1-35
F6-04000005 17-14 F6-04050100 17-16 F8-04000002-1 12-4)
F6-04000009 17-10 F6-04060000 30-1 F8-04000002-2 12-4)
F6-04000010 15-13 F6-04060002 30-9 F8-04040004 12-55
F6-04000011 15-12 F6-04060003 30-11 F8-05000024 13-1
F6-04000012 15-10 F6-04060004 30-12 F8-05000700 20-3
F6-04000013 15-11 F6-04060005 30-13 F8-05030006 21-10
F6-04000014 15-5 F6-04060006 30-2 F8-05030007 21-9
F6-04000016 24-14 F6-04060007 30-3 F8-05050006 26-17
F6-04000017 24-11 F6-04060008 30-6 F8-05050007 26-16
F6-04000018 24-13 F6-04060009 30-18 F8-05050008 26-19
F6-04000019 15-16 F6-04060010 30-19 F8-05050009 26-18
F6-04000020 17-11 Fo-04060011 30-16 F8-08000006 28-3
F6-04000021 17-19 F6-04060012 30-17 F8-10000000 31-2
F6-04000022 4-20 F6-04060013 30-15 F8-10000001 31-9
F6-04000023 4-1] F6-04060014 30-21 JASOF404 31-050 12-%4
F6-04000024 - F6-04060015 30-24 TB/T9740. 1-M6 -8
F6-04000025 4-23 F6-04060016 30-20 JISB2401 P16 11-20
F6-04000027 4-19 F6-04060017 30-22 JISB2401-P9 9-5
F6-04000028 4-30 F6-04060018 30-23 NGK CRGHSA 13-9
F6-04000029A 13-3 F6-04060019 30-29 NTN 6205C3 20-10
F6-04000100 18-1 F6-04060020 30-25 T15-01020002 -6
F6-04000200 15-3 F6-04060021 30-26 T15-04000011 13-2
F6-04000301 15-15 F6-04060100 30-8 T36-04000023 17-12
F6-04000302 15-14 F6-04070000A 26-2 T36-06000003 28-9
F6-04000400 13-8 F6-04070001 26-3 T40-01020101 1-1
F6-04000500 13-4 F6-04070003 26-10 T5-00000001 6-15
F6-04000600 24-1) F6-04070004A 26-15 T5-00000001 11-30
F6-04000700A 13-10 F6-04070006A 26-20 1500000002 6-16
F6-04000800A 13-11 F6-04080000 20-19 T5-00000002 11-33
F6-04010004 20-8 F6-04080001 20-21 T75-01010002 2-11
F6-04010100 20-2 F6-05000001 1-3 T5-01010003 -1
F6-04020001 18-6 F6-05000002 24-6 T5-01010004 -9
F6-04020002 18-7 F6-05000003 22-8 T5-01010005 2-17
F6-04020003 18-5 F6-05000006 24-1 T5-01010006 2-20
F6-04020004 18-4 F6-05000009 7-19 T5-01010007 2-19
F6-04020100 18-3 F6-05000010 26-1 T5-01010100 2-11
F6-04030000 -1 F6-05000100 -1 T5-01010300 -1
F6-04040002 20-26 F6-05000200 15-1 T5-01010400 1-13
F6-04040003 20-27 F6-05010000 24-9 T5-02000008 6-22
F6-04040004 20-28 F6-06000000 28-1 1502010000 6-19
F6-04040005 20-32 F6-06000001 18-6 T5-02010001 6-18
F6-04040006 20-30 Fo-06000002 28-13 T5-02010002 6-20
F6-04040007 20-31 F6-06000004 28-2 T5-03000003 11-4
F6-04040008 20-33 F6-07010001 319 T5-03000004-1 11-26
F6-04040009 20-35 F6-08000000-5 18-15 T5-03000004-2 11-26
F6-04040100 20-12 F6-08000000-6 28-15 T5-03000005 11-27
F6-04050001 21-15 F8-01010001 1-16 T5-03000006 11-15
F6-04050002 21-14 F8-01010103 1-16 T5-03000007 11-14




Tt

FOA(FSA) EEFM [memorm

TR

PARTS NAME:  PARTS CATALOGUE INDEX

RS
PART NO.

R&/F% ZHRT
PAGE/NO. PART X0.

AmI52 {0 ARIF2
PAGE/NO. PART NO. PAGE/NO

15-03000009
T5-03000012
T5-03000013
T5-03000014
T5-03000015
T5-03000016
T5-03000017
T5-03000020
T5-03000022
15-03000023

11-3
11-6
11-5
11-7
12-50
12-40
11-32
11-21
11-22
11-13

T5-03000201
T5-03000202
T5-03000300
T5-03000400
T5-03000401
T5-03000402
T5-03000403
T5-03000404
T5-03000500
T5-03000501

11-17
11-25
11-12
12-45
12-49
12-48
12-47
12-44
12-51
12-56

T5-03000600
T5-03000700
T5-03000800
T5-03010000
T5-04000015
T6-03000002
T6-05000021
TLAL412Z

12-51
11-29
12-58
12-43
10-3

24-18
20-17
11-28




